
 
 
 
 

AGENDA
Regular Council Meeting

 
May 28, 2019

6:00 pm
Council Chambers, Town Hall

175 Queen Street East, St. Marys
Pages

1. CALL TO ORDER

2. DECLARATIONS OF PECUNIARY INTEREST

3. AMENDMENTS AND APPROVAL OF AGENDA

RECOMMENDATION
THAT the May 28, 2019 regular Council meeting agenda be accepted as
presented.

4. PUBLIC INPUT PERIOD

(Information provided during the Public Input Period shall be directed by the
public to Council members and shall deal with matters specific to Agenda
business. A maximum of two (2) minutes per person is allotted for questions,
and the maximum time allotted for the Public Input Period as a whole is ten (10)
minutes)

5. DELEGATIONS, PRESENTATIONS, AND PUBLIC MEETINGS
[...]
17: Well 3 – Installed new injector for chlorine system 
18: Water Tower – Generator inspection 
 

PREVENTATIVE MAINTENANCE WORK ORDERS GENERATED 

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC TOTAL 

46 37 39          122 

 
All work orders were completed on schedule. 
 
 
 
 
 
 

Page 12 of 219



 

     
Town of St. Marys – Water Operations Report 2019  Page 4 

 

DISTRIBUTION WORK: 
 

Location Date 

Emergency repair on 4” ductile watermain at Queen St. and Ann St. February 11, 2019 

Replaced copper lines on service at 22 Millson Crescent February 19, 2019 

Emergency repair on 6” ductile watermain at 78 Ontario St. N. February 20, 2019 

Replaced copper lines on service at 39 Robinson St. February 25, 2019 

 
ALARMS / CALL-INS: 
 
FIRST QUARTER 
 
January 
05: Well 3 – Received a call for a high turbidity alarm 
22: Booster Station – Received a call for a booster station alarm caused by a burst pipe at Shur-Gain 
29: Booster Station – Received a call for a pump running alarm 
 
February 
02: Received a call for a water leak investigation at 155 Wellington St. S. 
03: Received a call for a frozen water service repair at 459 Jones St. E. 
09: Well 2 – Received a call for a UV alarm 
20: Water Tower – Received a call for a burglary alarm 
21: Well 3 – Received a call for a communication failure 
24: Water Tower – Received a call for a security alarm 
24: Well 1 – Received a call for a communication loss 
 
March 
03: Received a call for a water meter leak at 43 Widder St. E. 
17: Well 2 – Received a call for a UV failure alarm 
30: Well 3 – Received a call for a UV alarm 
 
COMPLAINTS & CONCERNS:  
There have been no complaints or concerns reported to date. 
 
DWQMS UPDATE: 
Management Review – August 13, 2019 
Internal Audit – June 9, 2019 
External Audit – October 26, 2018     
Risk Assessment – March 13, 2018  
Accreditation Status – Full Scope Entire Accreditation Expires December 31, 2019 
 
 
 
 
 
 
 
 

Page 13 of 219



 

     
Town of St. Marys – Water Operations Report 2019  Page 5 

 

REGULATORY INSPECTIONS:  
The last MECP Inspection occurred on June 14, 2018 with a rating of 95.54%. 
 
1. A standby generator was installed for the James Street South Booster Pumping Station; however 

a Director Notification form was not completed as required. 
Inspection Risk Rating: 0.00% 
 

2. A standby generator was installed for the James Street South Booster Pumping Station; however 
a Form 3 was not completed prior to the startup of the equipment.  The project was completed 
on January 10, 2018; however the Form 3 was not completed until June 22, 2018. 
Inspection Risk Rating: 0.00% 
 

3. There was one incident during the inspection review period where primary treatment was not met 
and improperly disinfected water was directed to the distribution system for a very short period 
of time. 
Inspection Risk Rating: 3.92% 
 

4. There were changes made to the distribution system and the map was not updated within 12 
months as required. 
Inspection Risk Rating: 0.54% 

 
APPENDIX A – PERFORMANCE ASSESSMENT REPORT: 
See attached. 

Page 14 of 219



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX A 
PERFORMANCE ASSESSMENT REPORT 

 

Page 15 of 219



Report extracted 05/14/2019 10:16 From:

Facility:    [1262] ST MARYS DRINKING WATER SYSTEM

Works:    [220000521]  

01/2019 02/2019 03/2019 <--Total--> <--Avg.--> <--Max.--> <--Min.-->

Flows:

Raw Flow: Monthly Total - Well #1 (m³) 35121.02 24498.51 31251.77 90871.3

Raw Flow: Monthly Avg - Well #1 (m³/d) 1463.38 1065.15 1488.18 1338.9

Raw Flow: Monthly Max - Well #1 (m³/d) 3240.17 3005.58 3055.11 3240.17

Raw Flow: Monthly Total - Well #2 (m³) 42054.18 30943.47 38342.69 111340.34

Raw Flow: Monthly Avg - Well #2 (m³/d) 1752.26 1473.5 1420.1 1548.62

Raw Flow: Monthly Max - Well #2 (m³/d) 3345.44 3294.27 2917.66 3345.44

Raw Flow: Monthly Total - Well #3 (m³) 24682.8 29230.12 23150.82 77063.74

Raw Flow: Monthly Avg - Well #3 (m³/d) 1073.17 1538.43 1218.46 1276.69

Raw Flow: Monthly Max - Well #3 (m³/d) 2717.22 3289.18 3019.82 3289.18

Raw Flow: Monthly Total - Total Raw Flow (m³) 98398.67 68707.77 87154.82 254261.26

Raw Flow: Monthly Avg - Total Raw Flow (m³/d) 3279.96 2987.29 3005.34 3090.86

Raw Flow: Monthly Max - Total Raw Flow (m³/d) 4547.5 3915.95 3468.94 4547.5

Turbidity:

Raw: Max Turbidity - Well #1 (NTU) 0.34 0.17 0.25 0.34

Raw: Max Turbidity - Well #2 (NTU) 0.33 0.16 0.36 0.36

Raw: Max Turbidity - Well #3 (NTU) 0.26 0.18 0.56 0.56

Chemical Parameters:

Treated: Max Nitrite - Treated Water #1 (mg/L) < 0.003 < 0.003

Treated: Max Nitrate - Treated Water #1 (mg/L) 2.8 2.8

Treated: Max Nitrite - Treated Water #2 (mg/L) < 0.003 < 0.003

Treated: Max Nitrate - Treated Water #2 (mg/L) 1.03 1.03

Treated: Max Nitrite - Treated Water #3 (mg/L) < 0.003 < 0.003

Treated: Max Nitrate - Treated Water #3 (mg/L) 0.903 0.903

Distribution: Max THM - Distribution System (µg/l) 22 22

Chlorine Residuals:

Treated: Min Free Cl2 Resid - Treated Water #1 (mg/L) 0.94 0.92 0.96 0.92

Treated: Max Free Cl2 Resid - Treated Water #1 (mg/L) 1.38 1.41 1.39 1.41

Treated: Min Free Cl2 Resid - Treated Water #2 (mg/L) 0.86 0.8 0.91 0.8

Treated: Max Free Cl2 Resid - Treated Water #2 (mg/L) 1.34 1.34 1.33 1.34

Treated: Min Free Cl2 Resid - Treated Water #3 (mg/L) 1.06 1.06 1.03 1.03

Treated: Max Free Cl2 Resid - Treated Water #3 (mg/L) 1.47 1.46 1.41 1.47

Bacti Samples Collected:

Raw Bacti:  # of samples - Well #1 5 4 4 13

Raw Bacti:  # of samples - Well #2 5 4 4 13

Raw Bacti:  # of samples - Well #3 5 4 4 13

Treated Bacti: # of samples - Treated Water #1 5 4 4 13

Treated Bacti: # of samples - Treated Water #2 5 4 4 13

Treated Bacti: # of samples - Treated Water #3 5 4 4 13

Dist Bacti: # of samples - Distribution System 20 16 18 54

Treated Bacti: # of TC exceedances - Treated Water #1 0 0 0 0

Treated Bacti: # of EC exceedances - Treated Water #1 0 0 0 0

Treated Bacti: # of TC exceedances - Treated Water #2 0 0 0 0

Treated Bacti: # of EC exceedances - Treated Water #2 0 0 0 0

Treated Bacti: # of TC exceedances - Treated Water #3 0 0 0 0

Treated Bacti: # of EC exceedances - Treated Water #3 0 0 0 0

Dist Bacti: # of TC exceedances - Distribution System 0 0 0 0

Dist Bacti: # of EC exceedances - Distribution System 0 0 0 0

01/01/2019 to 31/03/2019

Ontario Clean Water Agency
Performance Assessment Report Water

Page 16 of 219



 
Town of St. Marys – Wastewater Operations Report 2018 Page 1 
cility Description 

Town of St. Marys Wastewater 
Operations Report 

2019 
FIRST QUARTER 

Submitted by:  
Ontario Clean Water Agency      

Date: January 1 – March 31, 2019

Page 17 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 2 
 

Facility Description 
Facility Name:   St. Marys Wastewater Treatment Plant & Collection System 
Senior Operations Manager:  Renee Hornick   (519) 274-0997 
Business Development Manager: Jackie Muller   (519) 643-8660 
Facility Type:  Municipal 
Classification:   Class 3 Wastewater Treatment & Class 2 Collection System 
Title Holder:   The Corporation of the Town of St. Marys 

 
Service Information 
Area(s) Serviced:            Separated Town of St. Marys 
Population Serviced:                      7,200 
 
Capacity Information 
Total Design Capacity:             5,560 (m3/day) 
Total Annual Flow (2018 Data):       1,591,589.53 (m3/year) 
Average Day Flow (2018 Data):       4,373.87 (m3/day) 
Average Daily Capacity (2018 Data): 79% 
Maximum Day Flow (2018 Data): 18,093.50 (m3/day) 
 
Operational Description 
 
Treatment Process 
Raw sewage flows by gravity throughout the system to the wastewater treatment plant.  Where 
gravity flow is not possible due to elevation restrictions, raw sewage flows to one of the three pump 
stations. 
 
Inlet Works: 
Sewage flows from the collection system and pump stations into the wet well through automatic bar 
screens then through a grit tank and communitor, the grit is conveyed to a bin which is then sent to a 
landfill.  Sewage then flows by gravity to the anoxic tanks. 
 
Anoxic Tanks: 
Sewage is split between two circular tanks with submersible mixers. 
 
Aeration Tanks: 
Sewage enters an inlet chamber where flows are split to three distribution chambers which feed 
three aeration basins operating in parallel.  
 
Phosphorus Removal: 
Aluminum sulphate is added to the channel of the outlet of the aeration tanks in order to reduce the 
phosphorus. 
 
Secondary Clarifiers: 
Sewage is split in to four centre feed round clarifiers.  Waste activated sludge collected here can be 
transferred from the clarifiers to the aeration, anoxic tanks or waste activated equalization tanks. 
 
Disinfection and Discharge: 
Effluent passes through two ultraviolet banks containing a total of 112 lamps.  A sodium 
hypochlorite liquid feed system is provided for backup chlorination in the event of UV failure. 
 
Final effluent is discharged via pipe to a concrete structure on the bank of the Thames River. 
 
 
 
 

Page 18 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 3 
 

Sludge Handling: 
Waste activated sludge is transferred to one of the two sludge storage tanks on site.  Currently one 
of the storage tanks is out of service.  Digester supernatant can be directed to the aeration or anoxic 
tanks inlet. 
 
The sludge is dosed with polymer and passes through a rotary drum thickener prior to transfer to the 
sludge storage tank.  The sludge storage is the holding tank for the centrifuge.  The dewatered 
sludge produced by the centrifuge is then run through the Lystek process.  Sludge is mixed with 
potassium hydroxide in a heated mixing tank and processed.  Product from the mixing tank is 
pumped to a sludge storage tank equipped with an odour control system.  Sludge is then loaded to a 
tanker from an overhead fill pipe. 
 
COMPLIANCE AND EXCEEDANCES SUMMARY:  
There have been no compliance or exceedance issues to date. 
 
OCCUPATIONAL HEALTH & SAFETY: 
There have been no health and safety issues reported to date.   
 
GENERAL MAINTENANCE AND PLANT ACTIVITIES: 
General maintenance includes monthly generator tests, greasing equipment and preventative 
maintenance. 
 
FIRST QUARTER 
 
January 
04: Installed splash guard for Lystek reactor to eliminate false high level alarms 
04: Installed new impeller, mechanical seal and shaft in drum thickener polymer feed pump 
29: Annual fire extinguisher testing 
 
February 
21: Replaced seals in boiler re-circulation pump 
 
March 
06: Replaced seal on RAS pump #5 
11: Repairs to waterline in old RAS building 
17: Sludge storage tank overflow due to frozen floating roof on the tank 
26: Enviro-Can onsite to install auger and gear box for Muffin monster 
 

PREVENTATIVE MAINTENANCE WORK ORDERS GENERATED 

JAN FEB MAR APR MAY JUN JUL AUG SEP OCT NOV DEC TOTAL 

37 35 30          102 

 
All work orders were completed on schedule. 
 
ALARMS / CALL-INS: 
 
FIRST QUARTER 
 
JANUARY 
31: WPCP – Received a call for a generator running alarm/blower failure 
 
MARCH 
08: WPCP – Received a call for a blower failure 

Page 19 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 4 
 

31: Robinson St. PS – Received a call for a high level alarm 
 
COMPLAINTS & CONCERNS:  
There have been no complaints or concerns reported to date. 
 
REGULATORY INSPECTIONS:  
The last MECP Inspection occurred on December 7, 2017. 
 
PERFORMANCE ASSESSMENT REPORT: 
The average daily flow in 2019 for the January to March reporting period is 4,874.48 m3/day. 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Page 20 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 5 
 

 

 
The monthly average for total suspended solids is in compliance for the first quarter. 

Page 21 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 6 
 

 
The monthly average for total phosphorus is in compliance for the first quarter. 

Page 22 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 7 
 

 

 
The monthly average CBOD5 is in compliance for the first quarter. 

Page 23 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 8 
 

 

 
The monthly average for total ammonia nitrogen is in compliance for the first quarter. 

Page 24 of 219



 

     
Town of St. Marys – Wastewater Operations Report 2019 Page 9 
 

 
The monthly geometric mean is in compliance for the first quarter. 
 
APPENDIX A – PERFORMANCE ASSESSMENT REPORT: 
See attached. 
 
APPENDIX B – FLOW REPORT: 
See attached. 
 

Page 25 of 219



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

APPENDIX A 
PERFORMANCE ASSESSMENT REPORT 

 

Page 26 of 219



Facility:    [5520] ST MARYS WASTEWATER TREATMENT FACILITY

Works:     [110001275] 

01/2019 02/2019 03/2019 <--Total--> <--Avg.--> <--Max.--> <--Criteria-->

Flows:

Raw Flow: Total - Raw Sewage (m³) 140276.00 139054.00 159098.00 438428.00

Raw Flow: Avg - Raw Sewage (m³/d) 4525.03 4966.21 5132.19 4874.48

Raw Flow: Max - Raw Sewage (m³/d) 6286.00 7949.00 8748.00 8748.00

Eff. Flow: Total - Final Effluent (m³) 121510.00 109860.00 120867.00 352237.00

Eff. Flow: Avg - Final Effluent (m³/d) 3919.68 3923.57 3898.94 3914.06

Eff. Flow: Max - Final Effluent (m³/d) 5340.00 5663.00 7148.00 7148.00

Carbonaceous Biochemical Oxygen Demand: CBOD:

Eff: Avg cBOD5 - Final Effluent (mg/L) 5.000 6.500 7.750 6.417 7.750

Eff: # of samples of cBOD5 - Final Effluent (mg/L) 5 4 4 13

Loading:  cBOD5 - Final Effluent (kg/d) 19.598 25.503 30.217 25.106 30.217

Biochemical Oxygen Demand: BOD5:

Raw: Avg BOD5 - Raw Sewage (mg/L) 291.600 376.500 193.750 287.283 376.500

Raw: # of samples of BOD5 - Raw Sewage (mg/L) 5 4 4 13

Eff: Avg BOD5 - Final Effluent (mg/L) 5.400 5.400 5.400 15.0

Loading:  BOD5 - Final Effluent (kg/d) 21.166 21.166 21.166

Percent Removal: BOD5 - Raw Sewage (mg/L) 98.148 98.148

Total Suspended Solids: TSS:

Raw: Avg TSS - Raw Sewage (mg/L) 238.000 343.000 204.000 261.667 343.000

Raw: # of samples of TSS - Raw Sewage (mg/L) 5 4 4 13

Eff: Avg TSS - Final Effluent (mg/L) 12.200 9.500 10.750 10.817 12.200 15.0

Eff: # of samples of TSS - Final Effluent (mg/L) 5 4 4 13

Loading:  TSS - Final Effluent (kg/d) 47.820 37.274 41.914 42.336 47.820

Percent Removal: TSS - Raw Sewage (mg/L) 94.874 97.230 94.730 97.230

Total Phosphorus: TP:

Raw: Avg TP - Raw Sewage (mg/L) 3.260 4.230 3.968 3.819 4.230

Raw: # of samples of TP - Raw Sewage (mg/L) 5 4 4 13

Eff: Avg TP - Final Effluent (mg/L) 0.430 0.430 0.403 0.421 0.430 1.0

Eff: # of samples of TP - Final Effluent (mg/L) 5 4 4 13

Loading:  TP - Final Effluent (kg/d) 1.685 1.687 1.569 1.647 1.687

Percent Removal: TP - Raw Sewage (mg/L) 86.810 89.835 89.855 89.855

Nitrogen Series:

Raw: Avg TKN - Raw Sewage (mg/L) 25.980 23.125 18.000 22.368 25.980

Raw: # of samples of TKN - Raw Sewage (mg/L) 5 4 4 13

Eff: Avg TAN - Final Effluent (mg/L) < 0.100 < 0.175 0.425 < 0.233 0.425

Eff: # of samples of TAN - Final Effluent (mg/L) 5 4 4 13

Loading: TAN - Final Effluent (kg/d) < 0.392 < 0.687 1.657 < 0.912 1.657

Eff: Avg NO3-N - Final Effluent (mg/L) 7.192 7.192 7.192

Eff: # of samples of NO3-N - Final Effluent (mg/L) 5 5

Eff: Avg NO2-N - Final Effluent (mg/L) 0.160 0.160 0.160

Eff: # of samples of NO2-N - Final Effluent (mg/L) 5 5

Disinfection:

Eff: GMD E. Coli - Final Effluent (cfu/100mL) 24.387 20.040 11.887 18.771 24.387 200.0

Eff: # of samples of E. Coli - Final Effluent (cfu/100mL) 5 4 4 13

Ontario Clean Water Agency
Performance Assessment Report Wastewater/Lagoon

January - March 2019

Page 27 of 219



APPENDIX B 
FLOW REPORT 

Page 28 of 219



0

2000

4000

6000

8000

10000

12000

14000

16000

J
A
N

F
E
B

M
A
R

A
P
R

M
A
Y

J
U
N

J
U
L

A
U
G

S
E
P

O
C
T

N
O
V

D
E
C

m
3/
da

y
2019 Flows

Daily Flow Design Capacity (5,560 m3/day) Peak Flow Rate (14,250 m3/day)

Page 29 of 219



 

Regular Council - May 14, 2019 1 

 

MINUTES 
Regular Council 

May 14, 2019 
6:00pm 

Town Hall, Council Chambers 